2111.5806.2

Installation manual
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Engine bay and gearbox protection
WWW RIVALAUTO.COM
Brand | Model ! Year : Engine i Gearbox | Drive
1 1
I I I I I
Volkswagen ! Multivan ! 2003-2010, 2010-2015, 2015- i All ! Manual;Auto ! FWD; AWD
Volkswagen : Caravelle 1 2003-2010, 2010-2015, 2015- | Al : Manual;Auto : FWD; AWD
Volkswagen i Transporter T5 | 2003-2010, 2010-2015 | All | Manual;Auto : FWD; AWD
Volkswagen i Transporter T6 | 2015- | All i Manual;Auto i FWD; AWD
Skid Plate
Sleeve h=10
Sleeve h=14

‘v* Bolt M8x60

Washer 8

Bolt M8x30
Bolt M8x50 Washer 8

Washer 8

Skid platei 1 pc.

Installation instructions: Content: | i
1. Skid plate should be installed over OE dust cover. Name i QTY i Torque
gg:zg:xi 8E Eg:’:: Egi-and screw in bolts M8x50 through sleeves h=14. Bolt M8x30 E 3 pas. i 24.0 Nm
4.Mount rear part of skid plate on installed bolts M8x50, fix central part using bolts M8x30, fix Bolt M8x50 ! 2 pcs. ! 24.0 Nm
front part of skid plates through sleeves h=10 using bolts M8x60 . Bolt M8x60 ! 2 pes. : 24.0 Nm
5.Tighten all screws with required torque. Washer M8 1 6 pcs. !
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Techsupport: techupport@rival-europe.com;



